@ Instruction Manual
@ Bauanleitung

@ Manuel de montage
S mmsimpE

mikro rs49

RY

WIFT

.

i |
| ( o e H__‘ﬁfr?
. =7t

H?M




Exploded View Vue éclatée

Explosionszeichnung EREX

l Chassis Assembly Montage du chéssis
B Chassis Y v—YREE 2588 /

T~ 2
/N
72144 I l ?m1
44.5mm —D—I Y
hh A4T1 O "0
T - :
( _ Z817TH 72144 SHams
ke o 1) fF
85036 (5 @AB&G S
50474 ‘ %
93mm | 85032 @ & |
80559 HPI SF-1 80576
Throttle Servo | Fee Receiver Battery Case
3 Gasservo faenger Batterien Fach
(. Servo direction Boitier Piles Recepteur
ARHRNY =K L= I CyFU—r—2
z517
AN, \
\ 80575
g Fo® | Receiver Switch
rj\ s —T | Empfaenger Schalter
Mo Z568 | Interr. Recepteur
[~ #150 A396 & Ly—I=21 T
23 A *'?m- 85055
&
Z5815— ]’
A:g%% $213 ], I 7568
7125 ]’ z282
@D é %ﬂ /\
“— % =
7125 ‘ézg‘:;5 %’% ﬂ /
% N éﬁ 35055 ' 80559 HPI SF-1
Steering Servo
] 85036 72148 Lenkservo
zzazﬁ Aagsn Soz125 2721 (‘\ servo ﬂe;ém;‘ﬁm
2282 x? Uit —
A3B = — m - 35055
| = AT !
J] ! "@. ! Bo3o P — .
: = = S
b ,
276817 e
93317, &BZ125 T pa0e
7125 7z §z1%8
@5 93312 [a= S

", 7125 ' =
61.., ﬁ Maa A =]
F ¢ . : \
f % e 031
8505 /




25 STes031
# \ aPare3
-~




Parts List/ Option Parts List Liste de pieces / Liste des piéces optionnelles

Ersatzteileliste / Tuningteileliste J\—YUXb/ZA7Y3I\—YUZX B

©Parts List
1504 1 GLOW PLUG COLD R& 86941 2 FLANGE SHAFT 3x30mm (BLACK)

3847 1 TE 37 WHEEL 26mm CHROME 6mm OFFSET 86942 2 FLANGE SHAFT 3x45mm (SILVER)

4402 1 SUPER DRIFT TIRE 26mm RADIAL (TYPE A) 86955 1 PRO SILICONE SHOCK OIL 30wt (60cc)
6122 10 BODY PIN (MEDIUM) 87021 1 FUEL TANK with PRIMER (75cc)

6132 20 PLASTIC STRAP (SMALL/BLACK) 87023 3 DIFF ADJUSTMENT SPRING 3x14x0.5mm
6154 10 NYLON STRAP (3.5x150mm/BLACK) 87057 1 SILICONE EXHAUST COUPLING 12X36mm (FURPLE)
6163 5 SERVO TAPE 20x100mm 93312 2 TURNBUCKLE 4-40x24mm

6274 1 PRECUT FOAM BUMPER GRAY (R54) 93317 2 TURNBUCKLE 4-40x34mm

6807 2 SHOCK SHAFT 3x31mm A249 4 BALL M2x3.8x4.5mm

6816 6 SILICONE O-RING S10 AZ280 4 FLANGE SHAFT SET 3x25mm/A284 3x30mm
6819 5  SILICONE O-RING P-3 (RED) AZ281 4 FLANGE SHAFT SET 3x36mm/A282 3x42mm
6823 5 SILICONE O-RING 4.5x6 6mm (RED) A396 1 SERVOSAVERSET(©.0)

15105 1 NITRO STAR G3.0 ENGINE with PULLSTART A431 1 DIFF CASE (©.0)

15162 1 COMPOSITE ROTARY CARBURETOR COMPLETE (F2/6.5mm) A471 2 SHOCK PARTS SET

30011 1 SILICONE EXHAUST TUBE AS40 2 HPISPORTS SHOCK BODY (45-56mm)
50474 1  SILICONE TUBE 2x5x300mm AS56 2 AXLE 5x32mm (FRONT)

72001 2 PILOT SHAFT 4x30mm ASST 2 AXLE 5x38mm (REAR)

72102 2 SHOCK CAP 12xM13x0.8mm (PURPLE/ GROOVED) A783 4 BALL 4. 7x14mm (FURFLE ANODIZED)
72140 1 AIR CLEANER 30mm (©,®) AB38 4 FLANGE PIPE 3x4.5x5.5mm

72144 1 LINKAGE SET (©.0) AB75 5 EXHAUST GASKET

72148 1 BRAKE CAM SHAFT/PLATE SET (©.®) A993 1 HEAVY DUTY CLUTCH BELL 18 TOOTH (1M)
72157 1 ARMBRACE SET (©,0) B021 2 BALL BEARING 5x10x4mm

73942 1 MAIN CHASSIS B022 2 BALL BEARING 5x11x4mm

75106 20 BODY CLIP (6mm/BLACK) B0O30 2 BALL BEARING 10x15x4mm

76817 1 SPUR GEAR 47T (2 SPEED) Z125 14 BALLCUP

85031 1 SHOCK TOWER/BUMPER SET (NITRO 3) 2136 4 BALL END 440 (BLACK)

85032 1 BODY POST/LINK SET (NITRO 3) Z150 1 ANTENNA PIPE SET

85036 1 GEARBOX SET (NITRO 3) 2162 1 HEAVY WEIGHT GREASE (#100000/GEAR. DIFF)
85037 1 REARHUB SET (2 DEGREE/1 DEGREE) Z164 1 HEAVY DUTY GREASE

85038 1 FRONT UPRIGHT SET (8 DEGREE/10 DEGREE) 7224 10 WASHER M3xBmm

85039 1 SERWVO HORN (for 50/50 THROW) 7238 4 CCLIP 13mm

85055 1 UPPER DECK SET 7242 20 E CLIP E2mm

85056 2 SUSPENSION ARM SET (190mm WIDTH) Z264 10 PIN 2x10mm SILVER

85057 1 TUNED PIPE SET 7282 4 STEP SCREW M3x14mm

86014 1 SPRINT GEAR DIFF BEVEL GEARS (13T, 10T) (©0,0.0,0) 7509 6 BUTTON HEAD SCREW Max30mm

86022 1 COLLET 6x10mm Z516 6 BINDER HEAD SCREW M3x10mm

86076 1 PILOT NUT 1/4-28x8.5mm (BLACK) Z517 10 BINDER HEAD SCREW M3x8mm

86094 6 SCREW SHAFT M4x2 5x12mm (BLACK) Z518 6 BINDER HEAD SCREW M3x12mm

86126 2 STANDOFF 7x25mm Z526 6  FLAT HEAD SCREW M3x8mm

86329 1 HEAVY-DUTY FINAL GEAR SET (P1x36T/P1x14T) (©.0) Z527 6  FLAT HEAD SCREW M3x10mm

86331 1  HEAVY-DUTY CUP JOINT 5x10x18mm (D CUT/SILVER) 7542 12  CAP HEAD SCREW M3x8mm

86332 2 HEAVY-DUTY DIFF SHAFT (SILVER) 7543 6 CAPHEAD SCREW M3x10mm

86333 2 HEAVY-DUTY GEAR SHAFT 5x37mm (SILVER) Z561 6 TP. FLANGED SCREW M3x10mm

86869 1 CLUTCH SHOE/SPRING SET (©.0) Z567 10 TP. BINDER HEAD SCREW M3x10mm

86891 1 FLYWHEEL 7x33x7mm Z568 10 TP. BINDER HEAD SCREW M3x12mm

86931 1 ENGINE MOUNT Z569 10 TP. BINDER HEAD SCREW M3x15mm
86933 2 SHOCK SPRING 13.8x27x1.5mm 8 5COILS (METALLIC RED) Z578 10 TP. FLAT HEAD SCREW M3x12mm

86934 1 CUP JOINT 8x10x50mm Z581 10 TP. FLAT HEAD SCREW M3x18mm

86935 1 CENTER DRIVE SHAFT Gx14mm Z653 6  NUT M3

86936 1 CENTER DRIVE SHAFT 6x112mm Z662 4 LOCKNUT M2

86937 1 DRIVE SHAFT 6x47mm Z684 4  FLANGED LOCK NUT M4

86938 1 EXHAUST HEADER Z694 10 WASHER M5x10x0.5mm SILVER

86939 1 EXHAUST PIPE 8x75mm Z699 2 WASHER 7x12x0.8mm BLACK

86940 1 SPUR GEAR HUB Zi21 4 SET SCREW M4x4mm

— pM m




	104933 vol2 NITRO 3 DRIFT RTR 
	104933 vol2 NITRO 3 DRIFT RTR 42
	104933 vol2 NITRO 3 DRIFT RTR 43
	104933 vol2 NITRO 3 DRIFT RTR 44



